SPARE PARTS CATALOGUE
TRACTORS/RIDE MOWERS: 2348LS

Spare Parts List



TRACTORS/RIDE MOWERS

SPARE PARTS LIST

TRACTORS/RIDE MOWERS
2348LS



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
MOWER DECK

48_deck_tex_21

42



TRACTORS/RIDE MOWERS

PXM_
PXM_REF  PIM= DESCRIPTION PXM_REMARK
1 532418700 DECKWLDMTW/TUBES 48'MS422 WELDMENT MOWER
6 532197248 MANDREL COVER(LH) MANDREL LH
7 532199102 MANDREL COVER(RH) MANDREL RH
8 532174365 BOULON 7/16 ASM. BLADE
11 532180054 COUTEAU HIGHLIFT
12 532404851 BARRE ANTI-SWAY
13 532187291 ARBRE ASM. W/LOWER BEARING
14 532187281 CARTER MANDREL
15 532110485 ROULEMENT “BALL, MANDREL °
16 819131312 RONDELLE 13/23X 13/16 X 1 2GA.
17 872110505 BOULON CARR 5/16- 18 X5/8
18 872140505 BOULON RDHD 5/16-18 UNC X 5/8
19 532194208 AXE COTTER 5/16 BOWTE LOCK
20 532174378 PLAQUE VORTEX
21 873680500 ECROU CROWNLOCK 5/16-18 UNC
2 532174493 STRIPPER MANDRELBLACK MANDREL DECK
24 532105304 ENJOLVEWR SLEEVE
%5 532178102 RESSORT TORSION
% 532110452 ECROU PUSH
27 532181707 ECRAN SHELD
29 532131491 ARBRE HINGE
30 532173984 VIS THDROLL WASHER HEAD
31 532187690 RONDELLE SPACER MOWER VENTED
0 532153532 POULE MANDREL
3 532400234 ECROU FLG. TOP LOCK
39 532197380 POULE “IDLER, STATIONARY *
43 532196065 BRAS DLER
46 532137729 VIS THDROLL 1/4-20 X 5/8
47 532197242 COURROE DRIVE DECK
48 532193197 POULE IDLER PRIVIARY
49 873900600 ECROU LOCK FLG. 3/8-16 UNC
50 817490636 VIS 3/8-16X 1-1/4UNC
5 532197379 POULE DLER
54 872110612 BOULON EQESR‘AGEyB’lGXl’W
97 532178515 RONDELLE HARDENED
% 532196105 RESSORT DRIVE
113 872110508 BOULON RDHD SQNK 5/16-18 X 3/4
114 532197451 TIGE DE TENSION TENSION RELIEF
116 532193406 BOULON SHOULDER
17 532174873 ROUE WHEEL
120 819132012 RONDELLE 13/32X 1-1/4X 12GA
122 532187557 BUSHING TENSION RELIEF
. P U EOCKFLANGE7/16—14GR.
“FASTENERW/"D" ANT-
187 532195161 GOUJON e
188 873900500 ECROU LOCK HEX FLANGE
189 532195185 BRAS SUSP MOWER REAR
190 532196539 BOULON SHOULDER
194 872140716 BOULON gf"ﬁfQNK%’mx
241 532150027 VIS
242 532415598 CONNEXION DE TUYAU PORT
“ASSEMBLY (INCLUDES
HOUSING, SHAFT ASSEMBLY,
AND BEARING ONLY -
532187292 OUTIL POUR RONDELLE DEX S SR AND]
BLADE BOLT/WASHERS NOT
INCLUDED) *
532418223 DECKASSY COMPLETE
532416405 PIGNON QUICK CONNECT



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
CHASSIS

chassis-tex GT Husq 15



TRACTORS/RIDE MOWERS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK

3 532408606 PLAQUE HUSQ.

4 532405012 LOGOTYPE LOGO

5 532408701 PANNEAU

6 532110452 ECROU PUSH

14 532411046 CAPOT

15 532198907 LENTILLE LH

18 532408607 COUVERCLE GRILLE/LENS ASM.
25 532198906  LENTILLE RH

34 532196125 PLAQUE PLATE

36 817060512 VIS 5/16-18 X 3/4

37 532416307 AILE ARRIERE

52 873680500 ECROU LOCK5/16-18

68 817490508 VIS THDROL5/16-18 X 1/2
130 532416358 VIS 10 X.750 BOS THREAD
137 532407590 DAMPING PIECE BUMPER

150 532198512 SUPPORT AR

152 532199535 ECRAN BROWNING

162 532142432 VIS HEXWSH 1/4 X 1/2 UNC
165 532196826 SUPPORT SUPPORT REAR

175 532196304 SUPPORT

176 532400776 VIS 10-24X5/8

177 532195227 BUSHING STEERING

178 532199782 GRILLE NET ASM,

180 532195457 CHASSIS

181 532403025 BUSHING MTG. FENDER CRGO
182 532406859 PLAQUE LOWER

183 874780520 BOULON E”ill'-/lax S/16-18UNC X
189 817000512 VIS 5/16-18 X 3/4
194 873900500 ECROU LOCK HEX FLANGE 5/16-18
199 532413485 PLAQUE DECKLIFT

202 532403048 LIST SIDE HOOD RH

203 532403076  LIST SIDE HOOD LH

204 532416613 CARTER TOP HOOD

205 532401709 LIST HOOD SIDE RH

206 532401711 LIST HOOD SIDE LH

207 532197198 LENTILLE RH

208 532197199 LENTILLE LH

209 532199130 INSERT HEX TOP RH

210 532199131 INSERT HEX TOP LH

211 532199132 INSERT HEX BOTTOMRH
212 532199133 INSERT HEX BOTTOM LH
213 874760512 BOULON 5/16-18 X 3/4
214 532199145 COLLIER DE SERRAGE RETAINER TINNER
217 532409167 BARRE PIVOT

218 532196395 PLAQUE X-PIECE STOP

228 532195161 GOUJON FASTNER

233 532196539 BOULON SHOULDER

234 532404742 DAMPING PIECE BUMPER

235 532406129 RONDELLE D'ESPACEMENT SPACER

236 873930500 ECROU LOCK 5/16-18 UNC
282 532414110 COLLIER DE SERRAGE RETAINER CONSOLE
283 532418741 SUPPORT DECKLIFT

284 532417887 SUPPORT SHIFT

285 532416315 SUPPORT INSERT RH

286 532416317 SUPPORT INSERT LH

287 817600406 VIS 1/4-20X3/8



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NUMBER 234LS (36043004400), PRODUCT NO. 960 43 00-44
DECALS




TRACTORS/RIDE MOWERS

PXM_

PXM_REF XY= DESCRIPTION PXM_REMARK

1 532411658 DECAL OPERATORS

2 532415780 EMBLEMHOODHUSQDEALER HOOD

3 532418213 DECAL EMBLEM PANEL SD

4 532418495 DECAL ENGINE

5 532180941 DECAL CUSTOMER RESPONS

6 532418270 DECAL REPLACEMENT

8 532170563 DECALC'DANGER' XWYERWARN WEEPIRAND

9 532145005 DECAL BATTERY DNGE/POI

12 532198785 AUTOCOLLANT MOWER V-BELT SCHEMATIC

- 532418277 DECAL DECK AR INDUCT
532166960 DECAL BYPASS
532410805 COUSSINET "FOOTREST.LH -
532410806 PAD, FOOTREST, RH “FOOTREST,RH °
532418482 TBD OWNER'S (ENGLISH)
532418483 MANUEL OWNER'S (FRENCH)



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
DRIVE
207

22 T 206 125
21 @ \

drive-tex_Kd46_pedal_26 W £ 23 @



TRACTORS/RIDE MOWERS

PXM_

PXM_REF XY= DESCRIPTION PXM_REMARK
TUFFTORQ. K46 BT

1 0 TBD (INTERNAL PARTS NOT
AVAILABLE)

2 532123583 TOUCHE KEY

15 819131316 RONDELLE 13/32X 13/16 X 16 GA.

% 532413678 SRPINGBRAKEKAG,GREEN"SUBS/2" BRAKE

2% 532199679 RESSORT RETURN CRUISE

29 532403806 BARRE BRAKE

3 812000001 BAGUE DE RETENUE E

35 532199591 BARRE "BRAKE, PARK

2 532124872 PEDALRUBBER FOOT PEDAL

49 872110614 BOULON

50 532194327 POULE IDLER FLAT

51 873300600 ECROU LOCK 3/8-16

52 532194326 POULE V-GROOVE 910" OFFSET”"

56 532130969 COURROE DRIVE
ASV. PEDAL BRAKE

64 532197865 ARBRE i

73 874490544 VIS HEXFLGHD5/16-18GR 5

80 532410024 STRAP TORQUE STRAP TORQUE

92 874760520 BOULON XS/ IeTIBUNC X

% 532415742 BARRE BYPASS

116 873900500 ECROU LOCK HEX FLANGE 5/16-18

125 817000512 VIS 5/16-18X 3/4

143 817490508 VIS 5/16-18X 1/2

153 532124788 BAGUE DE RETENUE SPRING

159 876020412 GOUPILLE FENDUE COTTER /BX3/4

160 532169484 AXE cup

161 532105709 RESSORT "RETURN. CLUTCH

163 532401034 BARRE PEDAL CONTROL

166 532197290 ECROU PUSH

167 532405257 CLIQUET DE VERROUILLAGE BRAKE PARKING

170 532194322 SUPPORT BELT CENTERSPAN

171 872110616 BOULON SRS et

183 532137057 RONDELLE DESPACEMENT SPLT

184 532403118 COMMANDE PARKING BRAKE

185 872110620 BOULON DD MK /8

186 532194321 RONDELLE DESPACEMENT RETANER

187 819133210 RONDELLE

188 532194323 MAILLON CLUTCH GROUND DRIVE

189 532194317 PLAQUE GROUND DRIVE

190 532194318 GUDDE DE COURROE BELLCRANK GROUND DRIVE

19% 817000616 VIS 3/8-16X 1

197 532195804 SUPPORT CLUTCH ANTI-ROTATION

205 532121748 RONDELLE

206 532197867 SUPPORT MOUNT LATCH CRUISE

207 532197868 CLIQUET DE VERROUILLAGE CONTROL CRUISE

208 532197869 SUPPORT SECTOR CONTROL CRUSE

209 532199502 BARRE CRUISE

210 532400980 LEVIER DE PEDALE ASV. PEDAL CONTROL

211 532120183 ROULEMENT NYLON

213 532403119 COMMANDE CONTROL CRUISE

214 532416863 PEDALFORWARDHUSQVARNADEALER FORWARD

215 532401723 CAOUTCHOUC DE PEDALE REVERSE

216 532196131 SUPPORT PULLEY IDLER

221 532403187 RESSORT SPRING CLIP HANDLE

222 879212010 RONDELLE 21/32X 1-1/4X 10GA

225 532403319 GUDE DE COURROE BELT TRANS.

226 530401564 SUPPORT MOUNT TORQUE

230 532188967 RONDELLE HARDENED

: U-CHNL 1/4-20 5500P
284 530417693 ECROU Er
285 530417765 SCREWPHD.1/4-20B0X DRVE PHD 1/4-20 BOX DRIVE



T118

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44

ELECTRICAL

—_————- .

30

103

58
With Service Minder Option

With 12V Outlet Option

TRACTORS/RIDE MOWERS




TRACTORS/RIDE MOWERS

PXM_
PXM_REF XY= DESCRIPTION PXM_REMARK
1 532163465 BATTERE
2 874760412 BOULON HEX HEAD 1/4-20 X 3/4
8 532186491 BOITE BATTERY
16 532176138 MICROINTERRUPTELR INTERLOCK PUSH-IN
21 532183759 HARNAIS “SOCKET LIGHT, W/4152) *
2 532004152 AMPOULE LGHT
2 532400253 CABLE BATTERY
2% 532412895 CABLE STARTER 6GBL/RE*SUBS/2" STARTER
% 532175158 FUSIBLE FUSE
27 873510400 ECROU "KEPS, HEX 1/4-20 UNC -
28 532145491 CABLE GROUND
29 532401545 INTERRUPTELR SEAT
30 532193350 BLOC ELECTRONIQUE IGNITION
3 532411935 TOUCHE CHAIN
34 532110712 INTERRUPTEUR LIGHT/RESET
40 532401104 CABLE ASSEMBLE “IGNITION, DASH *
4 817720408 VIS THREAD CUT 1/4-20X 1/2
2 532131563 CARTER TERMINAL
43 532192507 SOLENOIDE SOLENOID
46 532401763 AFFICHAGE SERVICEMINDER HRMTR
50 532174651 INTERRUPTELR PTO
THDROL 5/16-18 X 3/4
55 817060512 VIS el
59 532400303 OUTLET-12 VOLT 12V0T
71 532194276 CABLE ASSEMBLE IGNITION
79 532175242 HOLDER BULB TWISTLOCK
81 532409615 HARNAIS HARNESS SEALED
% 532400724 CARTER TERMINAL
91 532190270 STRAP BATTERY MOUNT FRO BATTERY MOUNT
o I QEZWSHTHDROL 1/4-20 %
100 819091416 RONDELLE 9/32X7/8 X 16 GA
101 532198317 CABLE PIGTALL
102 532404454 CABLE PIGTALL
103 532407962 CABLE 12-VOLT PIGTALL
105 532407568 INTERRUPTEUR REVIEFSIE T 0

CONTROL



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
ENGINE

29

/

engine-tex_bs-2cyl 2 SPARK ARRESTER KIT

36



TRACTORS/RIDE MOWERS

PXM_
PXM_REF XY= DESCRIPTION PXM_REMARK
ENGINE BRIGGS & STRATTON
! v T8D MODEL NO.44L777
2 532149723 SILENCEEUX MUFFLER
9 532194320 GUIDE DE COURROEE BELT ENGINE
1 532400008 EMBRAYAGE
12 532405097 POULE ENGINE
15 532400021 RESERVOR A ESSENCE
18 532194267 FUELCAP ASM
20 532178385 THROTTLE TRIGGER THROTTLE
21 532416358 VIS #10X 750 BOS THREAD
2 532191596 COMMA"RPLPAR 532187767428 CONTROL
28 532401135 LINEFUELGAREAREMIS FUEL
29 532137180 SPARK ARRESTERKIT SPARK ARRESTERKIT
31 532145006 COLLIER DE SERRAGE PUSH-IN HINGED
37 532123487 AGRAFE DE TUYAU HOSE
41 532126197 RONDELLE _12’5%/ 2CDK /DX
2 810040700 RONDELLE LOCK7/16
5 873510400 ECROU KEPS HEX 1/4-20 UNC
62 532146629 PROTECTEUR HEAT
69 532165391 JOINT
70 532159955 TUBE I
71 532160589 TUBE RH
79 532183906 VIS SOCKET HD5/16-18X 1
81 532148456 TUBE DRAIN OIL EASY
82 532181654 BOUCHON DRAIN OIL
84 817060620 VIS 3/8-16X 1-1/4
HEX 7/16-20 X 4 X GR
85 532173937 BOULON TS
5/16-18 UNC X 3/4 W/
87 537171877 BOULON ae
90 817000616 VIS 3/8-16X 1
9l 532187495 BUSHING



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
MOWER LIFT

1"y




TRACTORS/RIDE MOWERS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
2 532195223 ARBRE 'ASM,, LIFT"
3 532195231 LEVIER 'ASM., LIFT RH"
7 532411555 POIGNEE LEVER
10 532196314 RESSORT TORSION
87 532194209 RESSORT Egg;ER AR
88 532410710 RESSORT LIFT ASSIST
89 819191912 RONDELLE CLEAR ZINC
COTTER 5/16 BOW TIE
90 532194208 AXE LOCK
91 532195181 MAILLON LIFT SUSP MOWER REAR
97 817000612 VIS 3/8-16 X 3/4
98 532195264 MAILLON ASM. SUSP. FRONT MOWER



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO.

SCHEMATIC

SCH12

960 43 00-44

SOLENCID

+ -
o] 1]1o
BATTERY
0T\ O
AMMETER FUSE
(OPTIONAL)
PTO EWITCH

STARTER

EBLACE

(DISENGAGED)

I

: REVERSE SWITCH
X (NOT IN REVERSE)
I

|

|

12 BLACE

W SEAT SWITCH
15 BLACK

MOT OCCUPIED)

e [F i
B o
lalp

BLACK

PTO SWITCH
QMATING SIDE)

2 )

ELACK

ELACK. <
r]

BLACK fWHITE

SHOERTING
COMMECTOR

METER

(7| IeNTIIoN (), SPARE
UNIT PLUGS GAP
(2 PLUGS ON
(OPTIONAIL) TWIN CYL. ENGINES)
BLUE HOUR I BLACE
-,

BLUE ELACE

POWER OUTLET
(OPTIONAL)

EBROWN

CHARGI'NG SYSTEM OUTPUT
-16 AMP DC @ 3600 RPM

REGULATOR
STy

28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)

ELACK

HEADLI GHTS

IGNITION SWITCH
PORITION | CIRCUIT “MAKE’
OFF MHGHAT
RUNICVERRIDE B+al
RUN Bt+Al L+A2
START [B+E+Al

CHASSIS HARNESS
CONNECTOR
(MATING SIDE)

DASH HARNES
CONMNECTOR

29

WIRING INSULATED CLIPS

NOTE: IF WIRING INSULATED o
CLIPS WERE REMOVED FOR N aLE
SERVICING OF UNIT, THEY
SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR —
. WIRING. REMOVABLE
CONNECTIONS



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
SEAT ASSEMBLY

seat-tex_6.5SL 2



TRACTORS/RIDE MOWERS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK

1 532406621 SIEGE

2 532180166 SUPPORT PIVOT FENDER

3 532140675 SANGLES ASM FENDER

6 873800600 ECROU LOCK W/INS. 3/8-16 UNC
7 532124181 RESSORT SEAT CPRSN

5/16-18 UNC X 3/4 W/

8 532171877 BOULON SEMS

10 532196977 PLAQUE SEAT

21 532171852 BOULON SHOULDER 5/16-18

37 873800500 LOCKNUT LOCK 5/16-18 UNC

40 532197661 POIGNEE SLIDE SEAT

41 532198200 RESSORT LATCH SEAT

43 874760612 BOULON FINHEX 3/8-16 UNC X 3/4
44 819133812 RONDELLE 13/32X2-3/8 X 12 GA.



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
STEERING ASSEMBLY

HUSQ SR

steering-tex_special_13_ri

38



TRACTORS/RIDE MOWERS

PXM_

PXM_REF XY= DESCRIPTION PXM_REMARK

1 532416480 VOLANT WHEEL

2 532195968 ARBRE “ASM._ FRONT *

4 532403087 AXE “ASM..LH *

5 532403088 AXE “ASM..RH -

6 532124931 RONDELLE RACE THRUST HARDEN

7 532121748 RONDELLE 25/32X 1-5/8 X 16,GA.
8 812000029 BAGUE DE RETENUE KLP #15304-75

9 532121232 ENJOLVEWR SPINDLE

13 532121749 RONDELLE 25/32 X 1-1/4 X 16 GA.
14 810040600 RONDELLE LOCK HVY HLCL SPR 3/8
15 873540600 ECROU CROWN LOCK 3/8~24 UNF
16 532408219 ARBRE STEERING

19 532194729 PLAQUE STEERING

21 532186737 ADAPTATEUR STEERING

2 532194845 BUSHING STRG. BLK

2% 532415987 BOUTON WHEEL STEERING

% 817000612 VIS 3/8-16X 3/4

3% 532194732 PLAQUE SECTOR PLATE

45 819183812 RONDELLE 9/16IDX 2-3/80D 12GA.
51 873940800 ECROU L AHTOPLOCK /2720
53 532188967 RONDELLE %E%DENED S L
57 532197246 SUPPORT UPSTOP

58 532194747 BOULON E?SULDERSECTOR 1Y)
59 532194748 RONDELLE THRUST SECTOR STEERING
60 873971000 ECROU FLANGE LOCK 5/8-11

61 532194740 MALLON I

62 532194741 MALLON RH

63 817000512 VIS 5/16-18X 3/4

64 532199849 FIXATION DE RESSORT CLIP SPRING STEERING

66 871020748 BOULON SEéRFGHD LA S
67 532194737 BUSHING PM FRONT AXLE

o P R0 LOCK FLAVGE 7/16-T4GR
69 532199162 RONDELLE 15X 505X 118

70 532196197 SUPPORT DECK SUSP. FRONT

228 532404484 AUTOCOLLANT WHEEL STEERING



TRACTORS/RIDE MOWERS

WHEELS AND TIRES




TRACTORS/RIDE MOWERS

PXM_
PXM_REF XY= DESCRIPTION PXM_REMARK
1 532059192 CAP VALVE VALVE TIRE
2 532065139 RACCORD VALVE
3 532138336 JANTE FRONT SERVICE
4 532059904 TUYAU FRONT (SERVICE TEMONLY) 1
5 532106222 PNEU FRONT 15 X6.0-6 SERVICE 1
6 532124957 RACCORD GREASE (FRONTIWHEEL
ONLY)
7 532124959 ROULEMENT gme (FRONT WHEEL
8 532175039 ENJOLVELR AXLE BLK 150X 100
9 532138468 PNEU RT 20 X 8-8 SERVICE
10 532124926 TUYAU REAR (SERVICE ITEM ONLY)

11 532138337  PIGNON DE CHAINE ‘ASM 8™ REAR SERVICE *
- 532144334  SEALING FOAM TIRE (10 OZ. TUBE)





